



Factor II, Incorporated
 5642 White Mountain Ave
 Lakeside, AZ 85929

(928) 537-8387 phone
 (928) 537-0893 fax

SHIP TO:

CERTIFICATE OF ANALYSIS

Page 1 of 1

FAX: 928-537-0893

DATE: 11Mar2014

OUR MATERIAL:

A-103

CUSTOMER MATERIAL:

BATCH:
0007737249

SHELF LIFE EXPIRATION DATE:
26Nov2015

DELIVERY QUANTITY:

DATE OF MANUFACTURE:
06Dec2013

Characteristic	Value	Unit of Measure	Lower Limit	Upper Limit
UNIFORMITY	Pass			
INFRARED, IDENTIFICATION	Pass			
COLOR	Pass			
VISCOSITY, HAF NO. 6 @ 5 RPM	868	Poise		1500
SPECIAL INSTRUCTIONS	TEST ON BASE/ C/A MIXED 10:1			
VISCOSITY, CATALYZED, T = 2 HR	816	Poise		1500
VISCOSITY, CATALYZED, T = 0 HR	412	Poise		750
SPECIAL INSTRUCTIONS	TESTS ON CURED SLAB			
METALS	Pass			
TISSUE CULTURE	Pass			
SPECIFIC GRAVITY	1.11		1.07	1.17
ELONGATION AT BREAK	462	%	350	
TENSILE STRENGTH AT BREAK	632	psi	550	
DUROMETER-SHORE A	29		25	

SPECIAL NOTES:

This is to certify that the above designated material has been tested and did comply with the listed specifications (with listed exceptions) when supplied in original container. The material is subject to the conditions listed on the invoice. The above is a copy of information on file. The lot acceptance data are available for examination. This certificate is valid unsigned.

Bill McFall

Quality Assurance Manager